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History of this test report

Report No. Version Description Issue Date

FR2N3001-01C 01 Initial issue of report Sep. 24, 2024

Revise Section 1.1

FR2N3001-01C 02 This report is an updated version, replacing the Sep. 27, 2024
report issued on Sep. 24, 2024.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report N

0.: FR2N3001-01C

Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.247(a)(2) 6dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.247(b) Power Output Measurement Pass -
3.3 15.247(e) Power Spectral Density Pass -
Conducted Band Edges Pass -
3.4 15.247(d)
Conducted Spurious Emission Pass -
. . 0.68 dB
3.5 15.247(d) Rad'atedSBirr‘guEsdgemsi;?gnRad'ated Pass |under the limit at
P 2385.27 MHz
- 15.207 AC Conducted Emission Not Required -
3.6 15.203 Antenna Requirement Pass -
Note:

1.  Notrequired means after assessing, test items are not necessary to carry out.
2. The device is for vehicular use.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Keven Cheng
Report Producer: Rebecca Wu
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1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

GSM/WCDMA/LTE/5G NR, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac and
GNSS.

Antenna Type

WWAN: Combination Antenna

WLAN:

<Ant.10>: Combination Antenna

<Ant.11>: Combination Antenna

Bluetooth: Combination Antenna

GPS / Glonass / BDS / Galileo: Combination Antenna

Brand Name: ALPS ALPINE CO., LTD
Integrated WWAN Module Model Name: UMNZ1A2
FCC ID: CWTUMNZ1A2

Antenna information

2400 MHz ~ 2483.5 MHz Peak Gain (dBi) ‘ 2.66

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.
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1.3

1.4

Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
THO5-HY, 03CH16-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site v01r01.

¢+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, the measured emission level of the EUT was
maximized by rotating the EUT on a turntable, adjusting the orientation of the EUT and EUT
antenna in three orthogonal axis (X: flat, Y: portrait, Z: landscape), and adjusting the measurement
antenna orientation, following C63.10 exploratory test procedures and only the worst case

emissions were reported in this report.

2.1 Carrier Frequency and Channel

Frequency Band Channel (Ilz\;thl) Channel I(ZII/Iel—?z.)
1 2412 7 2442
2 2417 8 2447
2400-2483.5 MHz 3 2422 ’ 2452
4 2427 10 2457
5 2432 11 2462
6 2437
TEL : 886-3-327-0868 Page Number 1 70f 20
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2.2 Test Mode

The final test modes include the worst data rates for each modulation shown in the table below.

Single Antenna

Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps

802.11n HT20 MCSO0
2400-2483.5 MHz
Ch. #
802.11b 802.11g 802.11n HT20
01 01
Low 01
02 02
Middle 06 06 06
10 10
High 11
11 11

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT

Source Motebook
Cradia Earphone ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup photographs for each test item.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2N3001-01C

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name [Model Name [FCC ID Data Cable Power Cord

1. |DC Power Supply |GW Instek GEU810968 |GPE-2323 N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “Tera Term 4.95” was installed in Notebook which was programmed in order
to make the EUT get into the engineering modes to provide channel selection, power level, data rate

and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 6dB and 99% Bandwidth Measurement
3.1.1Limit of 6dB and 99% Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows the ANSI C63.10 Section 6.9.3 (OBW) and 11.8.1 (6dB BW).

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.
Set the Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The 6
dB bandwidth must be greater than 500 kHz.

5.  For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

6. Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT
3.1.5Test Result of 6dB and 99% Occupied Bandwidth
Please refer to Appendix A.
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3.2 Output Power Measurement

3.2.1Limit of Output Power

For systems using digital modulation in the 2400-2483.5 MHz, the limit for output power is 30 dBm. If
transmitting antenna with directional gain greater than 6 dBi is used, the peak output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be

reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

1. For Peak Power, the testing follows ANSI C63.10 Section 11.9.1.3 PKPM1

2. For Average Power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G

3. The RF output of EUT is connected to the power meter by RF cable and attenuator. The path
loss is compensated to the results for each measurement.

4.  Set the maximum power setting and enable the EUT to transmit continuously.

5. Measure the conducted output power and record the results in the test report.

3.2.4Test Setup

= [

Power Meter Attenuator EUT
3.2.5Test Result of Peak Output Power
Please refer to Appendix A.
3.2.6 Test Result of Average Output Power (Reporting Only)
Please refer to Appendix A.
TEL : 886-3-327-0868 Page Number 1 11 of 20
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8 dBm in any 3 kHz band at any time

interval of continuous transmission.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.10.2 Method PKPSD.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3.  Setthe maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz.
Video bandwidth VBW = 10 kHz In order to make an accurate measurement, set the span to 1.5
times DTS Channel Bandwidth. (6dB BW)

5. Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully
stabilize. Use the peak marker function to determine the maximum power level.

6. Measure and record the results in the test report.

3.3.4Test Setup

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission Measurement

In any 100 kHz bandwidth outside of the authorized frequency band, the emissions which fall in the
non-restricted bands shall be attenuated at least 20 dB / 30dB relative to the maximum PSD level in

100 kHz by RF conducted measurement.

3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.11.3 Emission level measurement.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3. Setthe maximum power setting and enable the EUT to transmit continuously.

4. Set RBW =100 kHz, VBW=300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted
output power procedure is used. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per 15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

3.4.4Test Setup

e 2

Spectrum Analyzer EUT

3.4.5Test Result of Conducted Band Edges and Spurious Emission

Please refer to Appendix A.
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. If the output

power of this device is measured by spectrum analyzer, the attenuation under this paragraph shall be

30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT is arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

4. The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

TEL : 886-3-327-0868 Page Number 1 14 of 20
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7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW =100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3 MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz
RX Antenna

| | 3m —
_____ EUT | 1
= =] :
I
15m !
|
= 2, 28
Metal Full Soldered Ground Plane
50
Spectrum Analyzer / Receiver
TEL : 886-3-327-0868 Page Number 1 16 of 20
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SPORTON LAB.

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)
The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB

lower than the limit line is not reported.
There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result comes

out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B.

3.5.7Duty Cycle

Please refer to Appendix C.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

Unigue (non-standard) antenna connector.
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4 List of Measuring Equipment

Instrument [ Brand Name | Model No. Serial No. |Characteristics Cal:)b;?etlon Test Date Due Date Remark
Aug. 12, 2024~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 07, 2023 Sep. 13, 2024 Nov. 06, 2024 (THO5-HY)
15100041SNO Aug. 12, 2024~ Conducted
Power Sensor DARE RPR3006W 10 (NO:248) 10MHz~6GHz | Jan. 10, 2024 Sep. 13, 2024 Jan. 09, 2025 (THO5-HY)
. Aug. 12, 2024~ Conducted
Power Meter Anritsu ML2495A 1036004 N/A Jul. 04, 2024 Sep. 13, 2024 Jul. 03, 2025 (THO5-HY)
. 300MHz~40GH Aug. 12, 2024~ Conducted
Power Sensor Anritsu MA2411B 1027253 7 Jul. 04, 2024 Sep. 13, 2024 Jul. 03, 2025 (THO5-HY)
Signal Rohde & 5 Aug. 12, 2024~ Conducted
Analyzer Schwarz FSV3044 101466 10HZ~44GHZ | Jan. 24, 2024 Sep. 13, 2024 Jan. 23, 2025 (THO5-HY)
Switch Control . SW200302 Aug. 12, 2024~ Conducted
Mainframe EM Electronics| EMSW18SE (BOX9) N/A Mar. 08, 2024 Sep. 13, 2024 Mar. 07, 2025 (THO5-HY)
BTWIFI_Final
L= - Conducted Aug. 12, 2024~ Conducted
Software Sporton version:1.0(20 N/A N/A , N/A
24-04-11) Items Sep. 13, 2024 (THO5-HY)
Rohde & Aug. 26, 2024~ Radiation
Loop Antenna Schwarz HFH2-Z2 100315 9 kHz~30 MHz | Feb. 23, 2024 Sep. 11, 2024 Feb. 22, 2025 (03CH16-HY)
SHF-EHF Horn| SCHWARZBE Aug. 26, 2024~ Radiation
Antenna CK BBHA9170 1223 18GHz-40GHz | Jun. 24, 2024 Sep. 11, 2024 Jun. 23, 2025 (03CH16-HY)
EMI Test . Aug. 26, 2024~ Radiation
Receiver Keysight N9038A(MXE) | MY57290111 | 3Hz~26.5GHz | Dec. 04, 2023 Sep. 11, 2024 Dec. 03, 2024 (03CH16-HY)
CBL 6111D & -
. Aug. 26, 2024~ Radiation
Bilog Antenna TESEQ OOBOZE;DOlN 47020 & 06 |30MHz to 1GHz| Oct. 07, 2023 Sep. 11, 2024 Oct. 06, 2024 (03CH16-HY)
SCHWARZBE Aug. 26, 2024~ Radiation
Horn Antenna CK BBHA 9120 D | 9120D-1522 1G~18GHz Mar. 28, 2024 Sep. 11, 2024 Mar. 27, 2025 (03CH16-HY)
- Aug. 26, 2024~ Radiation
Amplifier SONOMA 310N 371607 9kHz~1GHz | Jul. 02, 2024 Sep. 11, 2024 Jul. 01, 2025 (03CH16-HY)
DC Power oV~64V ; Aug. 26, 2024~ Radiation
Supply GW Instek GPE-2323 | GEU810968 0A~6A Apr. 29, 2024 Sep. 11, 2024 Apr. 28, 2025 (03CH16-HY)
- . Aug. 26, 2024~ Radiation
Preamplifier Keysight 83017A MY53270264 | 1GHz~26.5GHz| Dec. 07, 2023 Sep. 11, 2024 Dec. 06, 2024 (03CH16-HY)
. N Aug. 26, 2024~ Radiation
Preamplifier EMEC EM1G18G 060812 1GHz~18GHz | Dec. 25, 2023 Sep. 11, 2024 Dec. 24, 2024 (03CH16-HY)
- Aug. 26, 2024~ Radiation
Preamplifier EMEC EM18G40G 060801 18GHz~40GHz | May 27, 2024 Sep. 11, 2024 May 26, 2025 (03CH16-HY)
. A WLK4-1000-15 1.53GHz Low Aug. 26, 2024~ Radiation
Filter Wainwright 30-8000-40SS SN17 Pass Filter Jan. 15, 2024 Sep. 11, 2024 Jan. 14, 2025 (03CH16-HY)
WHKX12-2700 . -
. L 3GHz High Aug. 26, 2024~ Radiation
Filter Wainwright —3000(;?'_000—6 SN3 Pass Filter Jun. 28, 2024 Sep. 11, 2024 Jun. 27, 2025 (03CH16-HY)
WHKX8-5872. . -
. L 6.75GHz High Aug. 26, 2024~ Radiation
Filter Wainwright 5—673(())—81_?000— SN27 Pass Filter Nov. 13, 2023 Sep. 11, 2024 Nov. 12, 2024 (03CH16-HY)
HUBER + SUCOFLEX Aug. 26, 2024~ Radiation
RF Cable SUHNER 102 803951/2 9K~30M Mar. 06, 2024 Sep. 11, 2024 Mar. 05, 2025 (03CH16-HY)
SUCOFLEX | EC-A5-300-5 -
HUBER + Aug. 26, 2024~ Radiation
RF Cable 102/SUCOFLE|757,805935/4 | 30MHz~18GHz | Aug. 07, 2024 ’ Aug. 06, 2025
SUHNER X 104 '802434/4 Sep. 11, 2024 (03CH16-HY)
HUBER + SUCOFLEX |804011/2,804 Aug. 26, 2024~ Radiation
RF Cable SUHNER 102 012/2 18-40GHz Jan. 02, 2024 Sep. 11, 2024 Jan. 01, 2025 (03CH16-HY)
. Aug. 26, 2024~ Radiation
Software Audix E3 230621 V9| RK-002393 N/A N/A Sep. 11, 2024 N/A (03CH16-HY)
. Control Turn Aug. 26, 2024~ Radiation
Controller ChainTek 3000-1 N/A table & Ant Mast N/A Sep. 11, 2024 N/A (03CH16-HY)
. Aug. 26, 2024~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A Sep. 11, 2024 N/A (03CH16-HY)
. _ Aug. 26, 2024~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Sep. 11, 2024 N/A (03CH16-HY)
TEL : 886-3-327-0868 Page Number 119 of 20
FAX : 886-3-327-0855 Issue Date . Sep. 27, 2024
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2N3001-01C

5 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.5dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

45dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

45dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 55 dB
of 95% (U = 2Uc(y)) '
TEL : 886-3-327-0868 Page Number 120 of 20
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Appendix A. Test Result of Conducted Test Items

Report Number : FR2N3001-01C

Test Engineer:

Shiming Liu

Temperature:

21~25

°C

Test Date:

2024/08/12 ~ 2024/09/13

Relative Humidity:

51~54

%

Al-1o0f5




TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR2N3001-01C

2.4GHz Band Single Antenna

Data Fe 99% Occupied BW 6dB BW 6d|_.3, B.,W .
Mod. NTY CH. (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

(MHz)
Ant10 Ant11 Ant10 Ant11

11b |1Mbps| 1 1 2412 - 10.44 - 7.07 0.50 Pass
11b |1Mbps| 1 6 2437 - 13.00 - 7.55 0.50 Pass
11b |1Mbps| 1 11 2462 - 10.51 - 7.04 0.50 Pass
11g |6Mbps| 1 1 2412 - 16.91 - 16.30 0.50 Pass
11g |6Mbps| 1 6 2437 - 17.58 - 16.06 0.50 Pass
11g |6Mbps| 1 11 2462 - 16.89 - 16.29 0.50 Pass
HT20 | MCSO | 1 1 2412 - 17.96 - 17.28 0.50 Pass
HT20 | MCSO | 1 6 2437 - 18.52 - 17.26 0.50 Pass
HT20 | MCSO| 1 11 2462 - 17.92 - 17.27 0.50 Pass

Al-2 of 5




Report Number : FR2N3001-01C

TEST RESULTS DATA

Average Output Power
(Reporting Only)

2.4GHz Band Single Antenna

Average Conducted EIRP EIRP

Data Freq. Conducted qugr DG. Power P(.)w.er Pass
Mod. NTY CH. Power Limit (dBi) Limit A

Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail

Ant10 [ Ant11 [ SUM | Ant10 | Ant11 | Ant10 [ Ant11 [ Ant10 | Ant11 | Ant10 | Ant11

11b [1Mbps| 1 1 2412 - 18.84 - 30.00 - 2.66 - 21.50 - 36.00 | Pass
11b [1Mbps| 1 6 2437 - 21.74 - 30.00 - 2.66 - 24.40 - 36.00 | Pass
11b [1Mbps| 1 11 2462 - 19.04 - 30.00 - 2.66 - 21.70 - 36.00 | Pass
11g [6Mbps| 1 1 2412 - 16.74 - 30.00 - 2.66 - 19.40 - 36.00 | Pass
11g [6Mbps| 1 2 2417 - 18.54 - 30.00 - 2.66 - 21.20 - 36.00 | Pass
11g [6Mbps| 1 6 2437 - 20.34 - 30.00 - 2.66 - 23.00 - 36.00 | Pass
11g [6Mbps| 1 10 | 2457 - 17.74 - 30.00 - 2.66 - 20.40 - 36.00 | Pass
11g [6Mbps| 1 11 2462 - 16.64 - 30.00 - 2.66 - 19.30 - 36.00 | Pass
HT20 [ MCSO| 1 1 2412 - 15.44 - 30.00 - 2.66 - 18.10 - 36.00 | Pass
HT20 [ MCSO| 1 2 2417 - 17.44 - 30.00 - 2.66 - 20.10 - 36.00 | Pass
HT20 [ MCSO| 1 6 2437 - 20.34 - 30.00 - 2.66 - 23.00 - 36.00 | Pass
HT20 [ MCSO| 1 10 | 2457 - 17.54 - 30.00 - 2.66 - 20.20 - 36.00 | Pass
HT20 [ MCSO| 1 11 2462 - 15.74 - 30.00 - 2.66 - 18.40 - 36.00 | Pass

Note: Measured power (dBm) has offset with cable loss.
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Report Number : FR2N3001-01C

TEST RESULTS DATA
Peak Output Power

2.4GHz Band Single Antenna

Peak Conducted EIRP EIRP
Data Fiea Conducted Pc_)W_er DG_ Power Pc_)W_er Pass
Mod- | pate N S | (M) Efé”rﬁ)r ('ég::) (dBi) (dBm) ('(‘ig‘r:) /Fail
Ant10 | Ant11 | SUM | Ant10 | Ant11 | Ant10 | Ant11 | Ant10 [ Ant11 [ Ant10 [ Ant11

11b |1Mbps| 1 1 2412 - 21.00 - 30.00 - 2.66 - 23.66 - 36.00 Pass
11b [1Mbps| 1 2437 - 23.46 - 30.00 - 2.66 - 26.12 - 36.00 | Pass
11b |1Mbps| 1 11 2462 - 21.17 - 30.00 - 2.66 - 23.83 - 36.00 Pass
11g [6Mbps| 1 1 2412 - 24.41 - 30.00 - 2.66 - 27.07 - 36.00 | Pass
11g |6Mbps| 1 2 2417 - 24.43 - 30.00 - 2.66 - 27.09 - 36.00 Pass
11g [6Mbps| 1 6 2437 - 24.44 - 30.00 - 2.66 - 27.10 - 36.00 | Pass
11g |6Mbps| 1 10 2457 - 24.42 - 30.00 - 2.66 - 27.08 - 36.00 Pass
11g [6Mbps| 1 11 2462 - 24.28 - 30.00 - 2.66 - 26.94 - 36.00 | Pass
HT20 [MCSO| 1 1 2412 - 2417 - 30.00 - 2.66 - 26.83 - 36.00 Pass
HT20 | MCSO| 1 2 2417 - 24.42 - 30.00 - 2.66 - 27.08 - 36.00 | Pass
HT20 [ MCSO| 1 6 2437 - 24.42 - 30.00 - 2.66 - 27.08 - 36.00 Pass
HT20 | MCSO| 1 10 | 2457 - 24.34 - 30.00 - 2.66 - 27.00 - 36.00 | Pass
HT20 [ MCSO| 1 11 2462 - 24.19 - 30.00 - 2.66 - 26.85 - 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR2N3001-01C

2.4GHz Band Single Antenna

Peak PSD DG Pei:‘mﬁ’tSD
Mod. | P2 INty cH. | Frea: (dBm/3kHz) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)
Ant10 Ant11 Wgrgf | Ant10 Ant11 Ant10 Ant11
11b [1Mbps| 1| 1 | 2412 N 434 - 2.66 N 8.00 Pass
11b |[1Mbps| 1| 6 | 2437 N 049 - 2.66 R 8.00 Pass
11b [1Mbps| 1| 11 | 2462 N 3.92 - 2.66 - 8.00 Pass
11g |6Mbps| 1| 1 | 2412 N 724 - 2.66 R 8.00 Pass
T1g |6Mbps| 1| 2 | 2417 N 577 - 2.66 N 8.00 Pass
11g |6Mbps| 1| 6 | 2437 N 3.31 - 2.66 R 8.00 Pass
11g |6Mbps| 1| 10 | 2457 N 6.74 - 2.66 - 8.00 Pass
11g |6Mbps| 1| 11 | 2462 N 722 - 2.66 R 8.00 Pass
HT20 [MCSO| 1| 1 | 2412 N 9.28 - 2.66 - 8.00 Pass
HT20 |[MCSO| 1| 2 | 2417 N 6.52 - 2.66 R 8.00 Pass
HT20 [MCSO| 1| 6 | 2437 N 348 - 2.66 - 8.00 Pass
HT20 |[MCSO0| 1 | 10 | 2457 N 7.05 - 2.66 R 8.00 Pass
HT20 [MCSO| 1 | 11 | 2462 N 933 - 2.66 - 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

6dB and 99% Occupied Bandwidth

<802.11b>

6dB Bandwidth

99% Occupied Bandwidth

RefLevel 3000 08 Offset 2074 00 = RBW 100 KNz
- mt 2008 SWT_ 101 ms ® VEW 300 kHz _ Mode Swoep

RefLevel 300008 Offset 23,74 a8 = RBW 300 KHz
- mt 2008 SWT 101 ms ® VBW 1 WHz _ Mode Sweep

1 Qccupied Bandwidth

B1i44:34 MM 03/05/2024

10 W
o 411068, . . | e
" T T |
s eagntypalodiodled =\ L) L W 2 do
0 der P ] [ | | Y
[k Siov ]
1/ \
N, A n f ‘-.
e Y\ S b,
0 4 r " (5 5
I P N W\V-\w
\’\“ : "‘WW""M Y,
I\ e
N "W
F2.412 GHx 10007 pts. 5.0 MHz/ Span 50.0 MHz
2 Morker T
[ 1 2412465 GHz 10.82 dBm O
T H 2406724 16 Gr Soidim D 2411506275 G
F LAtz aH: 0081 pis 20 *Span 20,0 Wbz n 1 241716839 cMr 478 dim po 53720578 408 ki

BLi44:17 A 03/05/2024

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11g>

6dB Bandwidth

99% Occupied Bandwidth

RefLevel 300008 Offset 23,7408 = RBW 100 KHz
- mt 2008 SWT_ 101 ms = VBW 300 kHz _Mode Sweep

LTIV NVTC Y

- J.‘.Auw.)m"\'\“r""’.\f‘".\
X g 1 ¥

v

J w'\'\-'»-"")‘l\w?‘

T 6651 pis 10w

©02:06:03 MM 03/05/2024

Span 20.0 MHz

RefLevel 300008 Offset 23,74 a8 = RBW 300 KHz
- mt 2008 SWT 101 ms ® VBW 1 WHz _ Mode Sweep
1 Qccupied Bandwidth

P T i,
by !

oo o s e
T

[ 1 24103602 GHz 9.07 dBm Oce B 16.905 251509 MHz

©02:08:46 MM 03/05/2024

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: A2-10f 13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

<802.11n HT20>

6dB Bandwidth

99% Occupied Bandwidth

RefLevel 3000 d8m  Offset 23,74 = REW 100 kHe
- A

2006 SWT 10,1 ms = VBW 300kHz _Mode Sweep

e ey

ot gl WA”\.M

RefLevel 3000 d8m  Offset 23,740 = REW 300 kHe
- A

1 Oceupied Bandwidth

2006 SWT 10,1 ms = VBW 1Mz Mode Sweep

F 2412 GH:

62:18:14 MM 03/05/2024

9007 pis

2.0 MH/

" Span 20.0 MHz

F24126R1
2 Marker Table

70001 pis (LI

Span S0.0 MR

[ ] 24109151 GHz
T 1 240295863 GHz
hr} ' 242032048 GH

8.08 dBm Oce Bue
277 dbm Oce B Centroid
218 dBm Oce B Freq Offsat

17.961 856062 MHz
2411839556 GHr

B2:17:57 A 03/05/2024

60443 724 689 iz

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR2N3001-01C

Power Spectral Density(dBm/3kHz)

<802.11b>

Worst Case Power Density (dBm/3kHz)

Ref Level 30.00dBm Offset 237448 & RBW 3 kHz

- Att 20d8  SWT 126 ms & VBW 10kHz Mode Sweep
MI[I]  -049d8m
24379730 GHz|
20 dBor
10 dBn
0 dBa ol W
. ! LU )
t:fﬁﬂ-\v\f\\l"’va; N v K p % R Y T
PR L L . WA Mg L
il W S
Y
\‘M';
CF 2.437 GHz 1001 pts 1.13 MHz/ Span 11.322 MHz
T

01:53:46 AM 09/05/2024

<802.11g>

Worst Case Power Density (dBm/3kHz)
Ref Level 30.00dBm Offset 23.74dB ® RBW 3 kHz .
- Att 20d8 SWT  26Bms & VBW 10kHz Mode Sweep
M1 -3.31 dBm
20 dBar - i
10 dBm
0dBn i
10 dBm R Y - "Iull L ‘“’r'rlﬁﬁw' ‘Ih\‘;lﬁ“h Al AR
PG AL AR A IR LAV DT ‘-..«J-J\
4
H\\‘l]'_ll“‘ i
'm'ﬁl*"’l’v\.ﬂ
CF 2.437 GHz 1001 pts 2.41 MHz/ Span 24.084 MHz
02:11:10 AM 09/05/2024
TEL : 886-3-327-0868 Page Number 1 A2-3 of 13

FAX . 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR2N3001-01C

<802.11n HT20>

Worst Case Power Density (dBm/3kHz)

Ref Level 30.00dBm Offset 237448 & RBW 3 kHz
- Att 20d8 SWT  28Bms & VBW 10kHz Mode Sweep

1 froquency Sweep 1Pk Max
M1 -3.48 dBm
24365865 GHz|
20 dBar
10 dBm
0dBn

1 I
ol (Al
LAy M.F.‘. r‘;v"h"r"\ e
PR RN

4 foado ahadd Apn e il 1
PR AT YT T TTTTVAVET W
[ ‘
i
I}‘u""i\
b ,
W
ﬁ: H]Pl'«l,\l,.lr.
CF 2.437 GHz 1001 pts 2.5 MHz/ Span 25.887 MHz
02:28:14 AM 09/05/2024
TEL : 886-3-327-0868 Page Number 1 A2-4 of 13

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Band Edges and Spurious Emission

Number of TX =1, Ant. 11 (Measured)

Test Mode : 802.11b

Test Channel : |01

100kHz PSD reference Level

Low Channel Plot

Ref Level 30,00 0m  Offset 23740 & RBW 100 kHz

Ref Level 30,00 0m  Offset 23740 & RBW 100 kHz

- At 20dE SWT 100 ms © VEW J0kHz  Mode Sweep - At 2048 SWT 601 ms © VEW J0kHz  Mode Sweep
1 Frequency Sweep. 1 Frequency Sweep.
i i
20 de 20 de
g ~ AW, I#WIM
- A
= [
/ | |
2 2 t
30 dBi 30 dBi — ]|,
i H N
T ) i
40 dBrr 40 dBrr ! li|l l«.
|
W, .
50 PRIV W e P bl Wy [ |
@ @
v
F1812GH 1091 pts 1.06 MiHz/ 231 GHe 8001 pts 135 MHel 1445 Ghiz

01:45:50 BM 09/05/2024

n 10.602 MHz

01:49:45 BM 09/05/2024

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 237408 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 237408 & RBW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

21774580 Gt

-20 dBnr -20 dBm
30 30
40 dBr 40 dBy

30.0 MHz 30001 pis 7.0 MHa/

255 Gz

1.0 GHz

30001 pts

265 GHz

01:47:21 MM 09/05/2024

01:48:05 MM 03/05/2024

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Test Mode : 802.11b

Test Channel : |06

100kHz PSD reference Level

Middle Channel Plot

Ref Level 30,00 dim  Offset 2174 B & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

20 dbe

10 dBir

-30 dBnr

40 dBr

50

0

(CF 2.437 GHz 1001 pts 1.13 WHz/

n 11322 Mz

01:54:35 AM 09/05/2024

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 237408 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 237408 & RBW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

30.0 MHz 30001 pis 7.0 MHa/ 1.0GHz

1.0 GHz 30001 pis 2.5 GHa/

01:54:54 MM 09/05/2024

01:55:35 MM 09/05/2024

265 GHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 A2-6 of 13



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Test Mode : 802.11b

Test Channel : |11

100kHz PSD reference Level

High Channel Plot

Ref Level 30,00 dim  Offset 2174 B & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 30,00 dim  Offset 2174 B & REW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep

i
20 b 20 b
I (e S~ y i
| i |
- |
= Y
| |
10 dBmr 10 dBmr H1 ’-'}2‘\I‘ﬂr| L
it \l
2 2 b
[ \
f |
20 2
I I
m iy
40 dBrr 40 dBrr Iﬁ il “M 1
| i
@ %‘W Wq I i L TIN AT Y NRTOTTY | ot |
© &
A
GG 1001 pts 1.06 Mt/ n 10563 Wiz 243G 001 pts 135 Mt/ 2565 Gz
E —— T e EENNN T

01:58:57 MM 09/05/2024

02:00:17 BM 09/05/2024

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 237408 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 237408 & RBW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

) 21530 640 GHz}

-20 dBn -20 dBv+

30 30

40 -40 l

."30 dBmr 50 dBn
W VR PPETY ROV IR TS HOPPPIWPRUIS (PR BIY

70 70

30.0 MMz 30001 pts 97.0 MM 1.0 GHz. 1.0 GHz 30001 pts IESEM 26.5 GHz.

01:59:25 MM 09/05/2024

01:59:57 MM 09/05/2024

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR2N3001-01C

Test Mode : (802.11g Test Channel : |01

100kHz PSD reference Level Low Channel Plot

Ref Level 30,00 dim  Offset 2174 B & REW 100 kHz Ref Level 30,00 dim  Offset 2174 B & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep - At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep 1 Frequency Sweep

20 dbe 20 dbe

10 dBrer il t 10 dBr | ‘

o Y s

0 0
vi
F2412GHz 1001 pts 2,44 MHz/ Span 24.45 MHz 231 GH 8001 pts 135 Ml 2445 Gz
Messur i 5 NBE . f— —r-
02:08:10 BM 09/05/2024 02:09:16 BM 09/05/2024

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Reflevel 2000cm  Offet 21734 d ® KW 100kt Reflevel 2000cm  Offet 21734 d ® KW 100kt
- At 10dB  SWT 301 ms ® VBW 300kHz Mode Sweep - At 10dB  SWT  255ms ® VBW J00kHz Mode Sweep

1 Frequency Sweep. 1 Frequency Sweep.

i i
10 10
116,15 116,15

20 dBir 20dm

30 30

-0 -0

50 dBi 50 dBim " &

70 70 |
30.0 MHz 30001 pts §7.0 MHz/ 1.0GHz 1.0 GHz 30001 pts 255GHa/ 26.5 GHz.

o e

02:08:41 A 09/05/2024 02:08:55 A 09/05/2024

TEL : 886-3-327-0868 Page Number 1 A2-8 of 13
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Test Mode : |802.11g

Test Channel : |06

100kHz PSD reference Level

Middle Channel Plot

Ref Level 30,00 dim  Offset 2174 B & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

20 dbe

10 drmr

-30 dBnr

40 dBr

50

0

(CF 2.437 GHz 1001 pts 241 MHa/

02:11:45 MM 09/05/2024

n 24,084 MHz

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 237408 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 237408 & RBW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

10 g
e H1-11.8¢ 0 H1-11.8

20 dBi 20 dBi

30 30

-0 B -0 dBow

50 dBine 50 aaml ~ “.

70 70 |
30.0 MHz 30001 pts §7.0 MHz/ 1.0 GHz 30001 pts 255GHa/ 26.5 GHz. |

02:12:08 MM 09/05/2024

1.0GHz

02:12:25 MM 09/05/2024

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR2N3001-01C

Test Mode : (802.11g Test Channel : |11

100kHz PSD reference Level High Channel Plot

Ref Level 30,00 dim  Offset 2174 B & REW 100 kHz Ref Level 30,00 dim  Offset 2174 B & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep - At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep

1 Frequency Sweep 1 Frequency Sweep

o
20 db 20 db
gt LT (VORI /S | L L
IY; T Vi o, ’ S,
10 dBrwr N - 10 dBrwr ‘l
N 1-16.J00 dgen
o s i
20 dB— £ & %
/ \ [ \
30 dBi S 2 {
40 dBne M M
v ey " T " Sy
50 50 ey dohindadimiiny |
50 50
A
2452 GHz 1001 pts 2,84 Mbal n 28,441 Miiz 2436H 5001 pts 135 Mzl 1,565 Gz
Mesu T i Mesu T 5 NnHE

02:14:35 M4 09/05/2024 02:15:47 MM 08/05/2024

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 237408 & RBW 100kHz Reflevel 2000 clm  Offset 237408 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep = At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep 1 Frequency Sweep

2442380 Gy
22140206t
10 10
116100 116100
20 dBine 20 dBine
30 30
-0 -0
50 dBine 50 dBin A
70 70 |
30.0 MHz 30001 pts §7.0 MHz/ 1.0GHz 1.0 GHz 30001 pts 255GHa/ 26.5 GHz.
05 T
[ ‘W oges L L
02:15:08 AM 03/05/2024 02:15:24 B 09/05/2024

TEL : 886-3-327-0868 Page Number : A2-10 of 13
FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FR2N3001-01C

SPORTON LAB.

Test Mode : 802.11n HT20 Test Channel : |01

100kHz PSD reference Level Low Channel Plot

Ref Level 30,00 dim  Offset 2174 B & REW 100 kHz Ref Level 30,00 dim  Offset 2174 B & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep - At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep 1 Frequency Sweep

20 db 20 db
i Il |t
Y Lrw " n i’ |
|
10 dBor - L 10 dBor - \
el i, 41-17.030 dBen " |
20 o 20 T \
X { |
/ \ | \
-30 dBm v 20 ¥
o (N il "
N M|
40 dBine 40 dBine o
© T TN [ aiab |
50 50
vi
FLa12GH 1001 pts 2,58 Mbal n 25,914 Mitz 2316H 5001 pts 135 Ml 1445 Gz
Messur [T e Messur [T .
02:22:08 M4 09/05/2024 02:26:31 MM 08/05/2024

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 237408 & RBW 100kHz Reflevel 2000 clm  Offset 237408 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep = At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

1 Freguency Sweep.
m m
10 10
H 0 H 0

20 dBi 20 dBi

30 30

-0 -0

50 dBine -50 dBiy - ill ‘

70 70 |
30.0 MHz 30001 pts §7.0 MHz/ 1.0GHz 1.0 GHz 30001 pts 255GHa/ 26.5 GHz.
02:26:01 AM 09/05/2024 02:26:17 B 03/05/2024

TEL : 886-3-327-0868 Page Number 1 A2-11 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Test Mode : 802.11n HT20

Test Channel : |06

100kHz PSD reference Level

Middle Channel Plot

Ref Level 30,00 dim  Offset 2174 B & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

20 dbe

1Pk Max

24394565 GHy

10 déor f

-30 dBnr

40 dBr

50

0

(CF 2.437 GHz 2.58 MHa/

1001 pts

02:28:48 MM 09/05/2024

in 25,887 Mz

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 237408 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 237408 & RBW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

10 dimrs
0 H1-11.530 dBen 0 H1-11.530 dBen
20 dBme 20 dB
30 30
40 dBin 40 déin]
50 dBr 50 dBmj
70 70 |
300 Wiz 30001 pis 57.0 MHa/ 1.0GHe 30001 pis 255 GHaf 55 GHz |

02:29:06 MM 03/05/2024

1.0GHz

e - 5 L

02:29:21 MM 09/05/2024

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Test Mode : 802.11n HT20

Test Channel : |11

100kHz PSD reference Level

High Channel Plot

Ref Level 30,00 0m  Offset 23740 & RBW 100 kHz

Ref Level 30,00 0m  Offset 23740 & RBW 100 kHz

- At 04k SWT D ms & VBW J00kkz  Mode Sweep - At J0dE SWT  E0Tms ® VEW J00kHz  Mode Sweep
1 Frequency Sweep. 1 Frequency Sweep. 1P Vi
i i dém
245852061
20 dbe 20 dbe
it A Al L il b |
i Ty il T r »’J“ l w
[
10 dBmr e 10 dBmr ‘
. |
%) H1-17000 dBm
by
20 20 } .\
30 g - . 30 J' +
el P !
40 dBr 40 dBmy W i
4 i A fiale o L dd | s Jal
o M s i bl
0 0
1
|CF 2.462 GHz 1001 pts 2.58 MHz/ in 25.908 MHz 243 GHz 8001 pts 13.5 MHz/ 1.565 GHz.
" L e oo NI

02:33:07 MM 09/05/2024

02:34:01 BM 09/05/2024

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 237408 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 237408 & RBW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

02:33:30 MM 09/05/2024

i
2o
2o e
10 -10
41170006 41170006
-20 dBrr -20 dBrr
30 30
-0 -0
-50 dBrr -50 dBnr l 1 "
70 70 |
30.0 MHz 30001 pts §7.0 MHz/ 1.0GHz 1.0 GHz 30001 pts 255GHa/ 26.5 GHz.

02:33:46 MM 09/05/2024

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Appendix B.Radiated Spurious Emission Test Data

Test Engineer : Bill Chang, Gary Guo, and Steven Wu Temp'erature . 18.2-202¢C
Relative Humidity : 54.2~56.1%
Note symbol
-L Low channel location
-R High channel location
B1.Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 9 2400-2483.5 11 802.11b 01 2412 1Mbps - -
Mode 10 2400-2483.5 11 802.11b 06 2437 1Mbps - -
Mode 11 2400-2483.5 11 802.11b 11 2462 1Mbps - -
Mode 12 2400-2483.5 11 802.11g 01 2412 6Mbps - -
Mode 13 2400-2483.5 11 802.11g 02 2417 6Mbps - -
Mode 14 2400-2483.5 11 802.11g 06 2437 6Mbps - -
Mode 15 2400-2483.5 11 802.11g 10 2457 6Mbps - -
Mode 16 2400-2483.5 11 802.11g 11 2462 6Mbps - -
Mode 17 2400-2483.5 11 802.11n HT20 01 2412 MCSO0 - -
Mode 18 2400-2483.5 11 802.11n HT20 02 2417 MCSO0 - -
Mode 19 2400-2483.5 11 802.11n HT20 06 2437 MCSO0 - -
Mode 20 2400-2483.5 11 802.11n HT20 10 2457 MCSO0 - -
Mode 21 2400-2483.5 11 802.11n HT20 11 2462 MCSO0 - -
Mode 22 2400-2483.5 11 802.11b 01 2412 1Mbps - LF
Mode 23 2400-2483.5 11 802.11b 01 2412 1Mbps - SHF
TEL : 886-3-327-0868 Page Number : B1 of B54

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

B2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11b 01 2385.27 53.32 54.00 -0.68 H Avg. Pass - Band Edge
° 802.11b 01 4824.00 38.02 54.00 -15.98 H Avg. Pass - Harmonic
802.11b 06 2485.57 49.48 54.00 -4.52 H Avg. Pass - Band Edge
10 802.11b 06 7311.00 43.58 54.00 -10.42 H Avg. Pass - Harmonic
802.11b 11 2488.64 52.72 54.00 -1.28 H Avg. Pass - Band Edge
H 802.11b 11 4924.00 37.79 54.00 -16.21 H Avg. Pass - Harmonic
802.11g 01 = 2389.95 53.25 54.00 -0.75 H Avg. Pass - Band Edge
2 802.11g 01 4824.00 41.67 74.00 -32.33 H Peak Pass - Harmonic
802.11g 02 = 2389.95 51.13 54.00 -2.87 H Avg. Pass - Band Edge
1 802.11g 02 - - - - - - - - Harmonic
802.11g 06 2389.88 53.11 54.00 -0.89 H Avg. Pass - Band Edge
v 802.11g 06 4874.00 34.73 54.00 -19.27 H Avg. Pass - Harmonic
802.11g 10 = 248357 52.03 54.00 -1.97 H Avg. Pass - Band Edge
o 802.11g 10 - - - - - - - - Harmonic
802.11g 11 2483.51 52.95 54.00 -1.05 H Avg. Pass - Band Edge
10 802.11g 11 7386.00 44.28 74.00 -29.72 \% Peak Pass - Harmonic
802.11n HT20 01 2389.82 51.72 54.00 -2.28 H Avg. Pass - Band Edge
a 802.11n HT20 01 7236.00 45.34 74.00 -28.66 \% Peak Pass - Harmonic
802.11n HT20 02 2389.95 52.26 54.00 -1.74 H Avg. Pass - Band Edge
18 802.11n HT20 | 02 - - - - - - - - Harmonic
802.11n HT20 06 2389.76 52.50 54.00 -1.50 H Avg. Pass - Band Edge
9 802.11n HT20 06 4874.00 34.54 54.00 -19.46 H Avg. Pass - Harmonic
802.11n HT20 10 2483.62 51.40 54.00 -2.60 H Avg. Pass - Band Edge
20 802.11n HT20 10 - - - - - - - - Harmonic
802.11n HT20 11 2483.93 72.28 74.00 -1.72 H Peak Pass - Band Edge
2 802.11n HT20 11 7386.00 44.33 74.00 -29.67 H Peak Pass - Harmonic
22 LF 01 717.73 39.01 46.00 -6.99 \% Peak Pass - LF
23 SHF 01 | 24778.99 40.69 74.00 -33.31 \% Peak Pass - SHF
TEL : 886-3-327-0868 Page Number : B2 of B54
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2385.27 5332 54.60 -B.68 36.36 27,25 7.78 29.91 9.97 16l 32 AVERAGE

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! / \ 10!
875 875
/ \ PEAK T4
0.0 \ﬁ 700
1
5 515%' " BT
350 3540
Peak
i i
30 2336, 2362 2388, 14 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL Condition: PEAK 74 3m 9126D-1522 246328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138527 60.38 74.00 -13.62 45.42 27,35 7.78 29.91 9.9 161 32 PEAK 1 2812.00 109,67 =--nn =---mn 9451 2740 7.75 .91 992 161 32 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! /v 10!
875 875
70,0 r/ \ 700
1 \\(_ AVG_54)
2 i A . I —
I I S —
I—
350 3540
Avg
i i
30 2336, 2362 2388, 14 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.010kHz SWT:Auto + RBW: 1060.060kHz VBW:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 2412.00 106,59 =-==sn ==-=m- 9143 2740 775 29.91 9.92 16l 32 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! 10!
875 875
/ \ PEAK T4
0.0 700
1
0 . o " qu/‘“""w \"w ELMWW . N Atasbt uw»-"’w‘ b el
3.0 3540
Peak
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK 74 3m 91260-1522 246328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138514 58.54 74.00 -15.46 43.58 27.25 7.78 29.91 9.97 4@ 193 PEAK 1 2812.00 185,82 =--mn ---me 99.66 27.40 7.75 991 9.92 400 193 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 1 !
875 /\F 875
70,0 / \ 700
4 \'\ AVG_54)
52! = \/ i2; 3 i—
I S —
[
350 3540
Avg
i i
30 2336, 2362 2388, 14 2440 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto + RBN: 1060.060kHz VBW:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 138527 49.85 54.80 -4.15 34.89 27.25 7.78 29.91 9.97 408 193 AVERAGE 1 2412.00 102,69 =--snn ---me §7.53 7.40 7.75 29.91 9.9 408 193 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 HLwel(dB!thn) " Level {dBuVim)
1225 1225
1054 0
5 5
PEAK 74 PEAK 74
0.0 0.0
0 AVG 54 0 AVG 54
d 1 st At st | 1 bttt ——
oot WW. ol s WW oA Hpehipr i
Peak 350 30
Avg 115 1!
3000 6000 9000, 12000, 15000, 18000 3000 6000 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91260-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91260-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 430400 4570 74.60 -28.23 67.92 32.4@ 1L.04 66.13 @.49 318 45 PEAC 1 452408 44.26 74.00 -29.74 66.46 32.40 1104 66.13 .40 379 5B PEAK
1 432400 38.62 54.60 -15.98 6@.22 32.40 1L.4 66.13 @.49 318 45 AVERAGE 1 4524.08 35.94 54.00 -18.86 58.14 32.40 11.84 66.13 .49 379 50 AVERAGE
TEL : 886-3-327-0868 Page Number : B5 of B54
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Pol.

Horizontal Vertical
1 HI.MI{HB!IWII]} " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg I —— S Y R ]
115 Ik
1un 147, 1482, 14488, 144, 14500 1n 147, 1482, 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HI.MI{HB!IWII]} " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
- T A —— L — —
Avg kil %l
115 Ik
11700 1780, 1780, 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg

1 138836 48.68 54.80 -5.31 33.68 27.28 7.71 29.91 9.97 108 20 AVERAGE

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
10! / 10!
875 875
PEAK T4
704 70 i
1
S R, |-
52! 528y, e ! '
350 3540
Peak
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL Condition: PEAK 74 3m 9126D-1522 246328 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138976 58.18 74.00 -15.82 43.16 27.30 771 29.91 9.97 1e@ 20 PEAK 1 2437.00 114,04 ---mm -oeee 98.65 27.58 7.79 29.99 9.92 10 20 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! / 10!
875 875
70,0 f-/ 700
0 ~ Mf/ 0 } \1‘ AVG_54)
I b s | S
[
350 3540
Avg
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.010kHz SWT:Auto + RBW: 1060.060kHz VBW:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 2437.00 111,06 =-==vn ==-n-- 95.67 27.%8 7.79 9.9 9.92 1@ 20 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
fosg
815
\ PEAK BE 74
00
T 1
30
Peak Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245570 58.34 74.60 -15.86 42,74 2779 7.36 29.88 9.9 1@ 20 PEAK
" Level (dBuVim)
1225
10 \
815
00 \
. \’\ ) A6 _BE 54
e S
30
Avg Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245557 49.48 54.60 -4.52 33.88 2779 7.86 29.88 9.9 1@ 20 AVERAGE
TEL : 886-3-327-0868 Page Number : B8 of B54
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Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! / 10!
875 875
[/ PEAK T4
704 70 [
| i
al - A hoppenpibin R N ,q.wwamwwn-w" bt
5 L . :
350 3540
Peak
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK 74 3m 91260-1522 246328 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138836 56.98 74.00 -17.10 4198 27.28 7.71 29.91 9.97 4@ 195 PEAK 1 2437.00 107,45 =--mm =meeme 9206 27.58 7.79 2999 9.92 400 195 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
875 875
70,0 / 700
0 0 AVG_54)
e LA L [ —
" —
3.0 3540
Avg
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBW: 1000, 060kHz VBN:0.010kHz SWT:Auto + RBN: 1060.060kHz VBW:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 1388.49 47.32 54.80 -6.68 3232 27.28 7.71 29.91 9.97 408 195 AVERAGE 1 243700 184,33 =-eemm woeeee 83.96 27.56 7.79 29.9 9.92 408 195 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01C

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
815
\ PEAK BE 74
00
1
0 T
30
Peak Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CHIG6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 24%8.49 56.98 74.60 -17.10 41.28 27.7% 7.88 29.88 9.97 4@ 195 PEAK
" Level (dBuVim)
1225
10 /.\
815
00
\’\-\A AVG_BE 54
& i
e
30
Avg Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VBN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245570 45.67 54.60 -8.33 30.87 2779 7.86 29.88 9.92 4B 195 AVERAGE
TEL : 886-3-327-0868 Page Number : B10 of B54

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Pol. Horizontal Vertical
1 HL&V&IWB!IWIH] ) Level {dBuVim)
1225 1225
815 85
PEAK 74 PEAK 74
00 00
525 3 AVG_54 2 . AVG_54
| i
S S VS ey 1 g AT W —
b s e [
o | st 30 [Hasip it
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ Q3CHIG-HY
Condition: PEAK 74 3m 9126D-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91260-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuV/m  dB dBV dB/m 4B dB B o deg
4874.60 47.57 74.80 -16.43 69.45 32.60 11.85 66.63 .50 168 139 PEAK
487400 39.85 54.00 -14.15 6173 32.60 11.05 66.03 .50 160 139 AVERAGE
731108 58.41 74.60 -23.59 65.31 36.83 13.29 65.45 @.43 198 176 PEAK
731108 43.58 54.60 -18.42 58.48 36.83 13.29 65.45 @.43 198 176 AVERAGE

e ra

Mz dBuV/m dBuV/m  dB dBV dB/m 4B 4B A8 o deg
457400 45.45 74.80 -18.55 67.33 32.60 11.65 66.63 .50 308 101 PEAK
474,00 37.57 34.00 -16.43 59.45 32.60 11.65 66.83 .50 300 101 AVERAGE
731108 58.08 74.60 -23.92 64.98 36.83 13.29 65.45 @.43 108 185 PEAK
7311.08 42.50 54.60 -11.20 57.79 36.83 13.29 65.45 @.43 108 185 AVERAGE

R

TEL : 886-3-327-0868

FAX: 886-3-

327-0855

Page Number : B11 of B54




ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Pol.

Horizontal Vertical
1 HI.MI{HB!IWII]} 0 Level(dBuVim)
145 1825
B15 B4
14.47G e 1l
AVG 54 AVG 54
~14.5G 528 !
Avg B S I - ) ah——
113 i
14n 1475, 1462, 14480, 14, 14500 1én 145, 1482 14448, 140, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HI.MI{HB!IWII]} 0 Level(dBuVim)
145 1825
B15 B4
17.7G 00 100
AVG 54 AVG 54
~18G 528 !
- %MMWMW I MMMWW—MM
Avg kil %l
113 i
11 11780, 17820, 17800, 11840, 18000 1110 11780, 17820, 17800, 17840, 19000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B12 of B54




ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01C

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10 10
815 5
PEAK BE 74 PEAK T4,
100 — 700
1
e
%%W%MW ) | i A " piho-4t1
L L ¥
30 350
Peak
LE f1
462 24695 1112 4 4024 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL Condition: PEAK 74 3m 9126D-1522 246328 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 248837 60.35 74.60 -13.85 4474 2779 7.87 29.88 9.97 1@ 20 PEAK 1 2462.00 111,42 =-=men =meeee 96.04 27.52 7.83 29.89 9.92 1@ 20 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10 10
815 5
100 00
AVG_BE 54 AVG_54
5. e e B 52, - K
% w
Avg
LE f1
462 24695 1112 4 4024 2500 1000 1400,

500, 2200,
Frequency (MHz) Frequency (MHz)

Site + B3CHI6-HY
Condition: AVG_BE 54 3m 9126D-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.010kHz SWT:Auto

Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 240328 HORIZONTAL
+ RBW: 1060.060kHz VBW:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 2488.64 5272 54.80 -1.26 37.11 27.70 7.87 29.88 9.97 108 20 AVERAGE 1 2462.00 188,32 =--mn ---mn 92.92 27.5¢ 7.83 19.89 9.92 109 20 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B13 of B54



ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
g
875 875
PEAK_BE 74 PEAK T4
0.0 700
1
Q0 R S b L s ‘ n_ Mol bscsmthnsnes
350 3540
Peak
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK 74 3m 91260-1522 246328 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 2489.47 58.61 74.00 -15.39 43.08 27.79 7.87 29.88 9.9 374 192 PEAK 1 2462.00 183,43 =--mm =meme 83.85 27.52 7.83 29.89 9.92 374 192 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! 1
P
875 875
0.0 700
0 AVG_BE 54 0 AVG_54)
e — O R | wes
[
350 3540
Avg
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBW: 1000, 060kHz VBN:0.010kHz SWT:Auto + RBN: 1060.060kHz VBW:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 2488.64 48.60 54.00 -5.40 32.99 27.70 7.87 29.88 9.9 374 192 AVERAGE 1 2462.00 100,46 ------ ------ 85.06 27.54 7.83 29.89 9.92 374 192 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Pol.

Horizontal

Vertical
1 45Lﬁv&l{dﬂu\llln) " Level {dBuVim)
1225 1225
1050, 10
4.5 74
PEAK T4 PRI T4
00 0
25 : : w o G 54
P el
WMWW 1 M WWW‘WWWWM
350 — R
Peak %0
115
Avg i
3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (Mz)
Site + @3CHIG-HY X
Condition: PEAK 74 3m 91260-1522 240328 HORIZONTAL Site @ B3CHLG-HY
Condition: PEAK 74 3m 91260-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Auc APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg

1 492400 46,06 74.60 -27.94 67,39 32.84 1105 €5.94 @52 185 8 PEAK

1 490400 37.79 54.00 -16.21 59.32 32.84 1105 85.94 @.52 185 3 AVERAGE

3 7386.00 45.47 74.00 -28.53 60.64 36.46 13.34 65.46 049 - - PEAC

Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 492408 41.18 74.00 -32.99 62.63 32.84 11.85 65.94 @52 - -- PEAK
1 73B6.08 44.44 74.00 -29.56 59.61 36.46 13.34 65.46 049 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Pol.

Horizontal Vertical
1 4‘“‘ch\rel{dﬂuwln) 0 Level(dBuVim)
145 1825
B15 B4
14.47G e 1l
AVG 54 AVG 54
~14.5G 528 !
Avg Y R —— R I S S N T A~ it i
113 i
14n 1475, 1462, 14480, 14, 14500 1én 1415, 1482 14488, 140, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“‘ch\rel{dﬂuwln) 0 Level(dBuVim)
145 1825
B15 B4
17.7G 00 100
AVG 54 AVG 54
~18G 528 !
b MW’_M%MW“ | AP I WWWM
Avg 0 %l
113 i
11 11780, 17820, 17800, 11840, 18000 1110 11780, 17820, 17800, 17840, 19000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! v\ 10!
875 875
// PEAK, 74
700 W 700 ] K
350 3540
Peak
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL Condition: PEAK 74 3m 9126D-1522 246328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1389.95 68.31 74.80 -5.69 53.29 27.30 771 29.91 9.97 1e@ 15 PEAK 1 281200 110,35 ==-mn =m-eme 95.19 2740 7.75 1991 9.92 18 IS PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1 0 !
875 (—/A\_\ 875
70,0 \ 700
k AVG_54)
52! R —— e 52!
——
3.0 3540
Avg
i i
30 2336, 2362 2388, 14 2440 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBW: 1000, 060kHz VBW:0.750kHz SWT:Auto + RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138995 53.25 54.80 -0.75 38.23 27.30 771 29.91 9.97 108 15 AVERAGE 1 241200 18293 =--mm =meeee 8.7 .40 7.75 2991 9.92 1@ 15 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! f,_m\\ 10!
875 875
PEAK T4
4 e 0 k -
Mﬁ . A TTIEL
0 : s L. bt
350 3540
Peak
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK 74 3m 91260-1522 246328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1389.95 68.98 74.80 -5.10 53.88 27.30 771 29.91 9.97 398 183 PEAK 1 2412.00 18610 ------ ------ 9.9 2740 7.75 .91 9.92 398 188 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! 1
0 ™ L
70,0 \ 700
/J AVG_54)
52! = 52!
Iy et e———
—
350 3540
Avg
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBW: 1000, 060kHz VBW:0.750kHz SWT:Auto + RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 1389.82 5143 54.80 -2.57 36.41 27.30 771 29.91 9.97 398 183 AVERAGE 1 241200 98.66 =---mn ----m- 83.50 27.40 7.75 29.91 9.92 398 188 AVERAGE
TEL : 886-3-327-0868 Page Number : B18 of B54
FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Pol. Horizontal Vertical
gLl Buli) LT
105 1225
1050 10
815 815
PEAK 74 PEAK 74
700 4
55 AvG 54 s MG 54
" 1 Jr— MWWWWW i " WWWWW
Peak B . WMwnW
Avg 175 fl
3000 5000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY

Condition: PEAK 74 3m 91260-1522 240328 HORZONTAL

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBuv/m dBuV/n B BV dB/m B A8 A8 m  deg
1 432400 41.67 74.60 -32.33 63.87 32.40 1L.p4 66.13 0.49

Remark

Condition: PEAK 74 3m 91260-1522_ 240328 VERTICAL

Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/n B BV dB/m B A8 B deg
1 452400 39.95 74.00 -34.05 6215 32.40 1104 6613 049 - - PEMK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Pol.

Horizontal Vertical
meeI{dBqu} 14“Loz\remmmmn)
1225 1225
18 i
14.47G T L
ANG B4 ANG_B4
~14.5G 55 ik
Avg ] R %) B —
115 i
1 1476, 1481, 1448, 144, 14500 1imn 14, 148, 1488, 148, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ B3CHIG-HY Site ¢ B3CHIG-HY
Condition: AUG 54 3n 912001520 144328 HORTZONTAL (ondition: 4G 54 3n 912001520 44328 VERTICAL
meeI{dBqu} 14“Loz\remmmmn)
1225 1225
18 i
17.7G 00 100
MG 5 MG 5
~18G 55 ik
s —_— WW_WM wﬂwmﬁww
Avg kil %0
115 i
110 11180, 17, 17800, 17940, 18000 110 1178, 17800, 17880, 17940, 18000
Frequency (WHz) Frequency (MHz)
Site ¢ B3CHIG-HY Site ¢ B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Site + B3CHI6-HY
Condition: AVG_BE 54 3m 91260-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VBW:0.750kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2389.95 5113 54.80 -2.87 36.11 2738 7.70 29.91 9.92 386 181 AVERAGE

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10 [‘, 10
815 5
_(J \'\'m PEAK T4,
704 1 Wrw N 70 ‘ \
5! - WWWW'W 528 o itk ‘“J ekt
30 350
Peak
LE 1!
2 233, 2362 2388 414 244 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL Condition: PEAK 74 3m 9126D-1522 246328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 2389.84 63.97 74.60 -10.83 46.96 27.29 .71 29.891 9.9 386 181 PEAK 1 2417.00 108,34 =-==vn ==-n-- 93.16 27.40 7.76 29.99 9.92 306 181 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 10 1
815 (_/v\ 5
100 / 00
J \ AVG_54
Lk = 52! .
% w
Avg
LE 1!
2 233, 2362 2388 414 244 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 240328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 241700 18108 ----=- ------ 8.92 7.4 7.75 29.91 9.92 306 181 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! m\\ 10!
875 /f 875
J,/ PEAK T4
00 [ 700
b A
0 . ) bt 0 ‘ ) MMWWMJ
i
3.0 3540
Peak
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK 74 3m 91260-1522 246328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1389.17 64.45 74.00 -9.55 49.44 27.29 771 29.91 9.97 4@ 42 PEAK 1 2417.00 186,35 =--nn ----mn 9119 2740 775 1991 992 dpe 42 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! i
s o 5
70,0 / 700
0 J K 0 AVG_54)
- e—T] I Y )|
—
3.0 3540
Avg
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBW: 1000, 060kHz VBW:0.750kHz SWT:Auto + RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 1389.95 5Ll 54.80 -2.99 35,99 27.30 771 29.91 9.97 408 42 AVERAGE 1 2417.00 99,85 ----mn --oee 83.89 27.40 7.75 29.91 9.92 4@ 42 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR2N3001-01C

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
10! / 10!
875 875
/v/ PEAK T4
00 i 700 |
st
i B ]‘\M_ i)
5.5k i st 52.5'W,_ . B o aciatshcad
3.0 3540
Peak
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL Condition: PEAK 74 3m 9126D-1522 246328 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1389.58 64.57 74.80 -9.43 49.55 27.30 771 29.91 9.92  1m@ 8 PEAK 1 243700 113,84 =--mm =oeeee 98.47 2756 7.79 29.9 9.92 1@ 8 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! (_/ 10!
875 875
70,0 700
" \ G54
52! 52! 5
[I— - [
350 3540
Avg
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto + RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1389.88 5311 54.00 -0.89 36.09 27.30 771 29.91 9.92 1me § AVERAGE 1 2437.00 18674 =--nn ----me 9135 2758 7.79 9.9 9.92 1@ 8 AVERAGE
TEL : 886-3-327-0868 Page Number : B23 of B54

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
SN
10
815
V\fr\ PEAK_BE 74
70 e
g M i
A Bt
L
30
Peak Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 249181 62.82 74.60 -11.18 47.21 27.7% 7.87 29.88 9.9 1@ 3 PEAK
" Level (dBuVim)
1225
10
o\
00
o T . AVG BE 54
30
Avg Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CHIG6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245025 5113 54.60 -2.87 35.53 2779 7.36 29.88 9.9 1@ § AVERAGE
TEL : 886-3-327-0868 Page Number : B24 of B54

FAX: 886-3-327-0855
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Report No. : FR2N3001-01C

1 1389.88 61.96 74.00 -12.84 46.94 27.30 7.71 29.91 9.97 4@ 193 PEAK

Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10 //_,., 10
815 5
ﬁf' { PEAK, 74
704 o 70 M
‘ et
foconbii i it oo — M ST
L 508 fobh ety it
30 350
Peak
LE 1!
2 23354 23608 2862 il u3 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK 74 3m 91260-1522 246328 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg

1 138976 49.97 54.80 -4.03 34.95 27.30 771 29.91 9.97 408 193 AVERAGE

iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg

1 2437.00 108,86 ------ ------ 92.67 27.58 7.79 299 9.92 400 193 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 10! 1
815 {_/ 5
100 00
0 0 AVG_54
T D B
[—
30 350
Avg
LE 1!
2 23354 23608 2862 UM u3 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto + RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 2437.00 100,48 ---=-n -=---- 85.01 27.58 7.79 29.98 9.92 469 193 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
gLl BV
1225
10
a5 =
e, PEAK BE 74
00
T 1
52. Wﬂw . 1
30
Peak Blank
1.
Uy I 22 UT4S w4 500
Frequency (MHz)

Site © B3CHIG6-HY
Condition: PEAK BE 74 3m 91200-1522 248328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 149968 57.76 74.00 -16.24 4215 27.79 7.87 29.88 9.97 4@ 193 PEAK

" Level (dBuVim)
1225
10
%ﬂ
815
4 \
T AVG_BE 54
5 1
e
30
Avg Blank
LE
uin 24405 24622 HT48 T4 2500
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 248898 46.72 54.60 -7.28 3L11 2779 7.87 29.88 9.92 4B 193 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
PEAK_74] PEAK 74
00 704
@ AVG_54) @ AVG_54
5 T 3 R Wi g o 1 3 WWWWWWM
. e MW
%0 %0 Pt it
Peak
17.5 1.
Avg
3000 6000, 9000. 12000, 15000. 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91200-1522_240328 HORIZONTAL Condition: PEAK_74 3m 91200-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 457400 46.63 74.60 -27.37 68,51 32.60 1L.05 66.03 @.58 189 7 PEAK 1 457408 43.55 74.00 -38.45 65.43 32,60 11,03 06,03 @.58 408 60 PEAK
1 437400 3473 54.00 -19.27 56.61 32.80 11.05 86.03 @.58 180 7 AVERAGE 2 437400 32.81 54.00 -21.19 5469 32.60 11.05 66.03 0.50 408 60 AVERAGE
3 73IL.00 46.66 74.80 -27.34 6156 36.83 13.29 £5.45 6.4 - -- PEAK 3 731100 45.96 74.00 -28.84 60.86 36.83 13.29 65.45 043 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 B27 of B54

FAX: 886-3-327-0855
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Report No. : FR2N3001-01C

Pol. Horizontal Vertical
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg 3l T MR Bl A
115 Ik
1un 1476, 1482, 14488, 14y, 14500 1n 147, 1482, 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
L MWW-‘W..,_M-PW - WWWWM
Avg 0 %l
115 Ik
11700 1780, 1780, 17680, 17940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B28 of B54
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Report No. : FR2N3001-01C

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! !
o
TN
875 \ 875
PEAK_BE 74 PEAK T4
0 b o] — il -
WMWMMW " ’ o \‘“. gl
52. EZ.SW | & e
350 3540
Peak
i i
2457 24655 pLLY] 08 404 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL Condition: PEAK 74 3m 9126D-1522 246328 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 M83.9% 64.37 74.00 -9.63 46.77 7.7 7.86 29.88 9.9 279 179 PEAK 1 2457.00 106,84 ----n- ----me 99.65 27.5¢ 7.82 19.89 9.92 79 170 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! ]
T m—
875 875
70,0 700
B AVG_BE 54 AVG_54)
[ T T
3.0 3540
Avg
i i
2457 24655 742 08 404 2600 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto + RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 148357 5203 54.80 -1.97 36.43 27.70 7.86 29.88 9.9 279 170 AVERAGE 1 257.00 97.89 --eeme -ooeee 8252 27.52 7.82 29.89 9.92 279 170 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR2N3001-01C

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! 1
Frene
875 875
PEAK_BE 74 PEAK T4
70,0 Vo] ] 700
M
it Bt g st I o ’ e
52! LT hecoed
350 3540
Peak
i i
2457 24655 pLLY] 08 404 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK 74 3m 91260-1522 246328 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 18383 62.21 74.00 -11.79 46.61 2770 7.86 29.88 9.92 376 B PEAK 1 2457.00 100,18 ----nn ----m- 84.79 27.54 7.82 29.89 9.92 376 B PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
1
875 — 875
70,0 700
AVG_BE 54 AVG_54)
2! = ! 7
| B PP
[—
350 3540
Avg
i i
2457 24655 pLLY] 08 404 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto + RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 148357 49.61 54.80 -4.39 34.01 2770 7.86 29.88 9.92 376 b AVERAGE 1 257,00 9277 =meemm wmeeee 7138 1754 7.82 1989 992 376 @ AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B30 of B54




ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Site + B3CHI6-HY
Condition: AVG_BE 54 3m 9126D-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 18351 52.95 54.80 -1.85 37.3 2770 7.86 29.88 9.92 1e@ 9 AVERAGE

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
== 10
875 875
PEAK_BE 74 PEAK T4
4 Tt — 09 ‘L -
e,
WWMMM Hebelah e
71 52 v i PR B il
350 350
Peak
1. 1.
2462 24695 112 LN 24924 2500 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL Condition: PEAK 74 3m 9126D-1522 246328 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 245351 70.81 74.60 -3.99 5441 2779 7.86 29.88 9.9 1@ 9 PEAK 1 2462.00 112,83 =--=vn ==---- 96.65 27.52 7.83 29.89 9.92 1@ 9 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
P
875 875
00 \ 00
R VG BE 54 oG
% w
Avg
1. 1.
2462 24695 112 LN 24924 2500 1000 1400, 500, 2200, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 240328 HORIZONTAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 2462.00 104,14 =-=men ==-eme 88.76 27.52 7.83 29.89 9.9z 16 9 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

Report No. : FR2N3001-01C

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 10 !
[
875 875
PEAK_BE 74 PEAK T4
704 o 1 70 ‘
WW\“% \
MMWM o i i, bt A
52. 52. i " T e
3.0 3540
Peak
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK 74 3m 91260-1522 246328 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 18351 63.98 74.00 -10.07 46.38 27.79 7.86 29.88 9.9 375 185 PEAK 1 2462.00 184,42 =--mn -meme 89.62 27.54 7.83 29.89 9.92 375 185 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! ]
——
875 875
70,0 \ 700
N AVG_BE 54 AVG 54
] = 5 =
[
3.0 3540
Avg
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto + RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 148355 49.08 54.00 -4.97 33.48 2770 7.86 29.88 9.97 375 185 AVERAGE 1 246200 9699 -----n ---eme 8l.61 27.52 7.83 29.89 9.92 375 185 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLmI(dBu\Hln) " Level {dBuVim)
1225 1225
1054 0
5 5
PEAK T4 PEAK T4
0.0 0.0
0 AVG 54 0 AVG_54
5 ; M R T T ' ».J“""z PR T R
e Wwww
Peak 350 30
Avg 115 1!
3000 6000 9000, 12000, 15000, 18000 3000 6000 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91260-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91260-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 492408 41.83 74.60 -32.17 63.36 31.B4 1105 65.94 @52 - -- PEAK 1 492408 46.71 74.80 -33.29 62.24 32.84 11.85 65.94 .52 - -- PEAK
1 7386.09 44.60 74.60 -30.80 59.17 36.46 13.34 65.46 0.49 - -- PEAK 1 73B6.08 44.28 74.00 -29.72 59.45 36.46 13.34 65.46 049 - -- PEAK
TEL : 886-3-327-0868 Page Number : B33 of B54

FAX: 886-3-327-0855
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Report No. : FR2N3001-01C

Pol.

Horizontal Vertical
1 4‘“‘ch\rel{dﬂuwln) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
AV g JMW P e s’ 35.0..._ i e S S Y|
115 Ik
1un 147, 1482, 14488, 144, 14500 1n 147, 148 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“‘ch\rel{dﬂuwln) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
frarsi=s S e e R PR AN Lo s st
Avg 0 %l
115 Ik
11700 1180, 1780, 17680, 17940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B34 of B54
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17

Mode Band Edge

2400-2483.5_802.11n HT20_CHO1_2412MHz

ANT 11
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
" PEAK T4
704 : 70
525 BL8 it " " M
30 30
Peak
115 115
230 2336, 2362, 2388, 14, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK 74 3m 9126D-1522 246318 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 138891 69.14 74.80 -4.86 5413 27.29 771 29.91 9.97  1e@ 14 PEAK 1 2412.00 108,60 ------ ------ 9344 740 7.75 2991 9.9 1@ 14 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
70,0 700
AVG_54
W SM_JWﬂuw__ﬂ__w__md—gfpmuﬂ—’/k“_“”“__ﬂf
30 30
Avg
115 115
230 2336, 2362, 2388, 14 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
+ RB:1080.080kHz VB:0.750kHz SHT:Auto : RBli:1080.080kHz VB:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 1389.82 5172 54.80 -2.26 36.78 27.30 7.71 29.91 9.97 108 14 AVERAGE 1 241200 18111 =--emm =oeeee 8.95 7.4 7.75 29.91 9.92 1@ 14 AVERAGE
TEL : 886-3-327-0868 Page Number : B35 of B54

FAX : 886-3-327-0855
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17
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT 11
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
PEAK 74
00 1 00
b PR
525 i SZSMNM
B0 30
Peak
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK 74 3m 91260-1522 246328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl: 3000, BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 138891 65.89 74.80 -B.11 50.88 27.29 7.71 29.91 9.97 4@ 187 PEAK 1 2412.00 183,98 =--nn ----me 83.82 7.4 7.75 29.91 9.9 408 187 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 i
75 i75
00 00
AVG_54
525 SZ‘QW{_'_J A ————
B0 30
Avg
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
+ RBl:1080.080kHz VB:0.750kHz SHT:Auto : RBli:1080.080kHz VB:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBjn dBufn d8 de difn 88 & B deg
1 1389.95 48.55 54.80 -5.45 3353 27.30 771 29.91 9.97 408 187 AVERAGE 1 241200 9664 ----mn ----me 8148 27.40 7.75 29.91 9.92 408 187 AVERAGE
TEL : 886-3-327-0868 Page Number : B36 of B54

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 HLwel(dB!le) " Level {dBuVim)
1225 1225
1054 0
5 5
PEAK T4 PEAK T4
0.0 0.0
0 AVG 54 0 AVG_54
7 b e Iy 2 e I
| s ot 1 et ’ (b ki
Peak 350 30
Avg 115 1!
3000 6000 9000, 12000, 15000, 18000 3000 6000 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91260-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91260-1522_ 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 430408 39.78 74.60 -34.22 61.9% 32.48 1104 6613 6.49 - -- PEAK 1 452408 39.58 74.00 -34.42 6178 32.40 1184 66.13 049 - -- PEAK
1 7I36.09 45.86 74.60 -28.94 59.9 36.94 13.24 85.45 0.3 - -- PEAK 1 7236.08 45.34 74.00 -28.66 60.24 36.94 13.24 65.45 0.3 - -- PEAK
TEL : 886-3-327-0868 Page Number : B37 of B54

FAX: 886-3-327-0855
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Report No. : FR2N3001-01C

Pol.

Horizontal Vertical
1 HI.MI{HB!IWII]} 0 Level (dBuVim)
128 1225
LIk Lk
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg 30 = . M . il 7
115 i
19 14476, 140 14488, 1445, 14500 1Hn 1476 14 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HI.MI{HB!IWII]} 0 Level (dBuVim)
128 1225
LIk Lk
17.7G 00 100
MG 54 MG 54
~18G 528 !
L T i T
Avg 0 %0
115 i
110 11760, 17820, 17860, 1140, 18000 17100 17160, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B38 of B54




ssamanas. FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 10 !
875 /w 875
PEAK T4
0.0 Ly ’\w% 700
5! : : . WM 525 . st n..ww,.wm) ittt d
g
3.0 3540
Peak
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL Condition: PEAK 74 3m 9126D-1522 246328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1389.82 67.29 74.80 -6.71 5127 7.3 7.1 19.91 9.97 4@ 147 PEAK 1 281700 184,76 =--=nn =---m- 89.66 27.40 7.75 29.91 9.9 408 147 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! ]
875 ~ 875
70,0 / 700
"‘/ AVG_54)
5! B i ] —
e L
—
3.0 3540
Avg
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBW: 1000, 060kHz VBW:0.750kHz SWT:Auto + RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1389.95 52.26 54.80 -1.74 37.24 27.30 771 29.91 9.97 408 147 AVERAGE 1 2417.00 9754 =-emm woeeee 6238 27.40 7.75 29.91 9.92 408 147 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B39 of B54
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Report No. : FR2N3001-01C

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1 10 1
875 f// M‘M\ 875
PEAK T4
0.0 ol .MM 700
52 Shhama " M 52 L »«w—\J s adatind, o
| v
3.0 3540
Peak
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK 74 3m 91260-1522 246328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138930 63.95 74.00 -10.05 46.94 27.29 7.71 29.91 9.97 @@ 43 PEAK 1 2817.00 183,32 ==esmm =meeee 83.16 27.40 7.75 29.91 9.9 4@ 43 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
1
875 875
70,0 / 700
0 .»j 0 AVG_54)
Iy d_m,__,_._J
3.0 3540
Avg
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBW: 1000, 060kHz VBW:0.750kHz SWT:Auto + RBN: 1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 1389.95 56.24 54.80 -3.76 35.22 27.30 771 29.91 9.97 408 43 AVERAGE 1 217,00 95,87 =-emm -oeeee 8071 27.40 7.75 29.91 9.92 4@ 43 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B40 of B54




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

19
Mode Band Edge - L
2400-2483.5_802.11n HT20_CHO06_2437MHz
ANT 11
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
PEAK, 74
4 1 09
528 525
B0 30
Peak
115 115
2 23354 23608 23862 246 u3 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK 74 3m 9126D-1522 246318 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 138899 63.25 74.00 -10.75 46.24 27.29 771 29.91 9.92  1m@ 8 PEAK 1 243700 11266 ==-==- =----- 97.15 .60 7.79 9.9 9.92  1e@ 8 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
52‘0____“_”#.‘____#_’__#-— 525
B0 30
Avg
115 115
2 23354 23608 23862 26 u3 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
+ RBl:1080.080kHz VB:0.750kHz SHT:Auto : RBli:1080.080kHz VB:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 138976 52.58 54.80 -1.50 37.48 27.30 771 29.91 9.92  1m@ § AVERAGE 1 2437.00 185,36 =--==n =---m- 89.97 7.5 7.79 9.9 9.92 16@ 8 AVERAGE
TEL : 886-3-327-0868 Page Number : B41 of B54

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR2N3001-01C

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
fosg
w5 \"“Mem;,m M
PEAK_BE 74
70 NM%.N q -
o el bl LY A
M hoatedy)
L
30
Peak Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2483.62 66.52 74.60 -7.45 50.92 27.79 7.86 29.88 9.9 1@ 3 PEAK
" Level (dBuVim)
1225
10 ﬁ___ﬁ__w
815 \‘
i i
T AVG BE 84
i |
30
Avg Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2483.62 52.34 54.60 -1.66 36.74 27.79 7.36 29.88 9.9 1@ § AVERAGE
TEL : 886-3-327-0868 Page Number : B42 of B54

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
ELIC L) NEIC L)
1225 125
1
10 /f/ 10
a5 15
PEAK 74
704 e 70 il
1
" I —— pui™ \ hor bttt
5 e 4 nsm gty i i AP i
%0 380
Peak
11! 1
210 2354 23608 23862 UG U3 1000 1400, 500, 20, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK BE 74 3m 91200-1522 248328 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto

Site + B3CHIG-HY
Condition: PEAK 74 3m 91260-1522 240328 VERTICAL
+ RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138899 6103 74.00 -12.97 46.02 27.29 7.71 29.91 9.97 4@ 191 PEAK 1 2437.00 107,49 =-emm -eoeee 9212 2756 7.79 29.9 9.92 400 191 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! {
875 [—/ 875
70,0 700
0 e 0 AVG_54)

I I v
—
350 3540
Avg
1. i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912D-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto

Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 240328 VERTICAL
+ RBN: 1060.000kHz VBN:.750kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 138976 56.16 54.80 -3.84 35.14 27.30 7.71 29.91 9.97 408 191 AVERAGE 1 243700 99.85 --eemm -oeeee 8446 27.58 7.79 29.9 9.9 408 191 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B43 of B54
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Pol. Vertical Fundamental
" Level (dBuVim)
1225
08t
A
MM
PEAK_BE 74
i il —
"ty 1
5! el ittt i bt
30
Peak Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CHIG6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 249282 56.83 74.60 -17.17 4L.22 27.7% 7.87 29.88 9.97 4@ 191 PEAK
" Level (dBuVim)
1225
10
P
815 B
00
T VG BE 54
i — j
30
Avg Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2454.69 46.85 54.69 -7.15 3L.25 27.7% 7.86 29.88 9.92 4B 191 AVERAGE
TEL : 886-3-327-0868 Page Number : B44 of B54

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N3001-01C

Pol.

Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
PEAK_74] PEAK 74
00 704
@ AVG_54) @ AVG_54
o 1 3 "
s T R S ———— 1 Wa T s ey e e
J“WWW““J o el
Peak > >
17.5 .
Avg
3000 6000, 9000. 12000, 15000 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91200-1522_240328 HORIZONTAL Condition: PEAK_74 3m 91200-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1457400 45.76 74.60 -28.24 67.64 32.60 1105 66.03 @.50 109 352 PEAC 1 457408 44.88 74.00 -20.12 66,76 32.60 11,03 06,03 @58 369 67 PEAK
1 437400 3454 54.00 -19.46 56.42 32.60 11.05 86.03 @.50 180 352 AVERAGE 2 457400 34.15 54.00 -19.85 56.03 32.60 11.05 66.03 0.58 369 67 AVERAGE
3 73IL.00 4650 74.60 -27.50 61.40 36.83 13.29 65.45 6.4 - -- PEAK 3 731L00 45.22 74.00 -28.78 60.12 36.83 13.29 65.45 043 - -- PEAK
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1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
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17.7G 00 100
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Avg kil %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
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